
ETP | STP | WWTP | BIOGAS



CHOKHAVATIA ASSOCIATES
ABOUT

CHOKHAVATIA ASSOCIATES [CA] established in 1982 is ISO 9001 – 2015 certified full-fledged Civil and
Environmental Engineering Consulting firm serving industry, private sectors, and government. The company with its
remarkable performance has earned a high reputation in the Environmental and Pollution Control field in India.

With over 43 years of experience in providing consultancy customized solutions right from the concept, design,
detailed engineering, construction supervision, and commissioning along with the operation of Water & Waste
Water treatment plants, Sewage Treatment Plant, Sewerage and Conveyance systems, Water Distribution Networks
[...]
Treatment Plant for Construction of Chemical Complex For Production of Complex Mineral Fertilizers In the
Samarkand Region Treatment station are to be put up for the production of the complex mineral fertilizers to
be constructed in Samarkand, Republic of Uzbekistan.



AUJAN FOODS | DUBAI 

Type of industry:  Fruit Juice

Parameters : 
Activated Sludge Process
Flow: 450 cu.m/day 
Raw Effluent COD 5000 mg/l
Treated Effluent COD 100 mg/l

Supply Cost: 
Total Cost USD 0.38 Million.
Commissioned in 2015.

AFRICAN PROCESS SOLUTIONS | DRC

Type of industry:  Soft Drinks

Parameters : 
Activated Sludge Process
Flow:100 cu.m/day 
Raw Effluent COD 1500 mg/l
Treated Effluent 60 mg/l

Supply Cost: 
Total Cost USD 0.16 Million.
Commissioned in 2012.

OMAN CHEMICALS & PHARMACEUTICALS LLC |
AL BURAIMI, SULTANATE OF OMAN

Type of industry:  Pharmaceuticals Industry

Parameters : 
Activated Sludge
Flow: 300 cu.m/day
Raw Effluent COD 30000 mg/l
Treated Effluent COD 1000 mg/l

Supply Cost: 
Total Cost USD 1.0 Million.
Commissioned in 1992.

PRAN FOODS LTD. | BANGLADESH

Type of industry:  Food Industry.

Parameters : 
Activated Sludge
Flow: 175 cu.m/day
Raw Effluent COD 1200 mg/l
Treated Effluent COD 100 mg/l

Supply Cost: 
Total Cost BD 5.0 Million.
Commissioned in 2007.



NYANZA BOTTLING LIMITED, MWANZA, TANZANIA

Type of industry:  Soft Drink Industry

Parameters : 
Activated Sludge
Flow: 800 cu.m/day 
Raw Effluent COD 1500 mg/l
Treated Effluent COD 60 mg/l

Supply Cost: 
Total Cost USD 0.18 Million.
Commissioned in 2008.

STORM WATER MANAGEMENT AND COLLECTION OF
FLOOD WATER FOR IRRIGATION PURPOSE

Client : Temba Global Industries 
Location : East Africa

Total Area: 35 sq. km.
Total Water Requirement: 180 MLD
Total Project Cost: Rs. 6700 million



KRAFT FOODS | BAHRAIN

Type of industry:  Dairy Industry.

Parameters : 
Activated Sludge
Flow: 500 cu.m/day
Raw Effluent: COD 5000 mg/l
Treated Effluent: COD 50 mg/l

Supply Cost: 
Total Cost: USD 0.28 Million.
Commissioned in 2008.



SERENGETI BREWERIES LTD. | DAR‐ES‐SALAAM | TANZANIA

Type of industry:  Beer Industry.

Parameters : 
Activated Sludge.
Flow: 1200 cu.m/day.
Raw Effluent: COD 4000 mg/l.
Treated Effluent : COD 100 mg/l.

Supply Cost: 
Total Cost USD 0.3 Million.
Commissioned in 2010.



UNITED BOTTLING COMPANY, SOMALIA 

Type of industry:  Soft Drink Industry.

Parameters : 
Activated Sludge
Flow: 100 cu.m/day .
Raw Effluent : COD 1500 mg/l.
Treated Effluent : COD 60 mg/l.

Supply Cost: 
Total Cost USD 0.16 Million.
Commissioning in 2012.



SOMALILAND BEVERAGE INDUSTRY, SOMALILAND

Type of industry:  Soft Drinks.

Parameters : 
Activated Sludge
Flow: 250 cu.m/day.
Raw Effluent: COD 1500 mg/l.
Treated Effluent: COD 60 mg/l.

Supply Cost: 
Total Cost USD 0.22 Million.
Commissioned in 2013.



INTERNATIONAL FISH PROCESSING PLANT PROJECTS

Total Project Cost: Rs. 2.8 Million
Completion year :: 2005
Design Flow : : 300 cu.m/day

Raw Effluent Parameters Treated Effluent Parameters

pH : 7
COD : 2200 mg/l

pH : 7
COD : 60 mg/l

1. KENGAD LIMITED AT BUKAKATA, AFRICA. ( INTERNATIONAL)

2. Kengad Limited at Majanji, Africa. ( INTERNATIONAL)

Total Project Cost: Rs. 2.8 Million
Completion year : 2005
Design Flow : 300 cu.m/day

Raw Effluent Parameters : Treated Effluent Parameters : 

pH : 7
COD : 2200 mg/l

pH : 7
COD : 60 mg/l

3. Kengad Limited at Tampa, Uganda. ( INTERNATIONAL )

Total Project Cost: Rs. 26.0 Million ( USD 40000 ).
Completion year : 2006.
Design Flow : 100 cu.m/day

Raw Effluent Parameters : Treated Effluent Parameters : 
pH : 7
COD : 7700 mg/l

pH : 7
COD : 30 mg/l

4. Oakwood Invest Limited at Kasaksaro  ( INTERNATIONAL )

Total Project Cost: Rs. 26.0 Million( USD 40000 )
Completion year : 200
Design Flow : 250 to 400 cu.m/day

Raw Effluent Parameters Treated Effluent Parameters
pH : 7
COD : 2200 mg/l

pH : 7
COD : 60 mg/l

5. Wild Catch Fisheries Limited at Butiaba, Africa  ( INTERNATIONAL)

Total Project Cost: Rs. 26.0 Million( USD 40000 )
Completion year : 2007
Design Flow : 300 cu.m/day

Raw Effluent Parameters : Treated Effluent Parameters : 

pH : 7
COD : 2200 mg/l

pH : 7
COD : 60 mg/l

6. Wild Catch Fisheries Limited at Butiaba, Africa  ( INTERNATIONAL)

Total Project Cost: Rs. 2.8 Million
Completion year : 2007
Design Flow : 300 cu.m/day

Raw Effluent Parameters : Treated Effluent Parameters : 

pH : 7
COD : 2200 mg/l

pH : 7
COD : 60 mg/l



COMPLETED PROJECTS 
ETP | STP | WWTP | BIOGAS



PANCHAMRUT DAIRY – UJJAIN

PROVIDED SERVICES

TYPES OF PRODUCT : : MILK PROCESSING AND DAIRY PRODUCTS
FLOW : : 500 CU.M/DAY

Design
Detailed Engineering
Tender Preparation

PROJECT OVERVIEW

TREATMENT UNITS
Traveling Bridge Oil Skimmer
Physicochemical Treatment
Anaerobic Treatment
Polishing Treatment
Biological Treatment

4 TO 10PH
7000 MG/LCOD
4000 MG/L BOD

SUSPENDED SOLIDS
OIL & GREASE 300MG/L

1000 MG/L

Treated Effluent ParameterRaw Effluent Parameter

6.5 TO 8.0PH
< 100 MG/LCOD

< 30 MG/LBOD3 @27º C
SUSPENDED SOLIDS
OIL & GREASE < 10 MG/L

< 100 MG/L

The Panchmahal Milk Union has built its own brand product “Panchamrut” Milk, Ghee, Buttermilk within the district and
selling its products like Milk, Ghee, Butter, Skim Milk Powder, Flavoured Milk and Shrikhand outside the District in the name of
AMUL through GCMMF. To treat the wastewater, the Dairy has put up an effluent treatment plant consisting of primary,
secondary treatment facilities, polishing treatment and sludge handling facilities.



PANCHAMRUT DAIRY – UJJAIN
EFFLUENT TREATMENT PLANT



PANCHAMRUT DAIRY | FATEPURA

PROVIDED SERVICES

TYPES OF PRODUCT : : CHILLING CENTRE
FLOW : : 20 KL/DAY

Design
Detailed Engineering
Tender Preparation
Supply of pre-fabricated ETP
Erection
Testing
Commissioning of Effluent Treatment

TREATMENT UNITS
Physicochemical Treatment
Polishing Treatment
Biological Treatment

Raw Effluent Parameters

pH 7-8

Suspended Solids 200 mg/l

BOD 200 mg/l

COD 600 mg/l

OIL & GREASE 50 mg/l

Treated Effluent Parameters

pH 8

Suspended Solids 10 mg/l

BOD 10 mg/l

COD 50 mg/l

Oil & grease < 10 mg/l



PANCHAMRUT DAIRY| – FATEPURA
EFFLUENT TREATMENT PLANT



Treated Effluent Characteristics

CONCORD BIOTECH LIMITED | LIMBASI 

Raw Effluent Characteristics

6 TO 7.5PH
20000 MG/LCOD
10000 MG/L BOD

SUSPENDED SOLIDS 300 MG/L
5000 MG/LTDS

AMMONICAL NITROGEN 200 MG/L

6 TO 7.5PH
20000 MG/LCOD
10000 MG/L BOD

SUSPENDED SOLIDS 300 MG/L
5000 MG/LTDS

AMMONICAL NITROGEN 200 MG/L

Raw Effluent Quantity: 1000 cu.m/day.



H. N. CONSTRUCTION, BOKARO, JHARKHAND.

UNITS OF WATER TREATMENT PLANT

PROJECT ::  AUGMENTATION OF RAW WATER INTAKE SYSTEM OF BOKARO STEEL CITY
FLOW FOR RAW WATER CONVEYANCE ::  27 MGD
FLOW FOR AUGMENTATION OF WTP ::  24 MGD TO 27 MGD
RAW WATER INTAKE ::  POND 
RAW WATER CONVEYANCE LENGTH :: 8 KM
DIA. OF RAW WATER PIPE :: 800 MM DIA. PIPE
MOC OF RAW WATER PIPE :: SPIRALLY WELTED CRLA MS PIPE

Stilling Chamber
Aeration Fountain
Flash Mixer
Side well
Conveyance Line
Connecting Chamber



PREFABRICATED PACKAGED TREATMENT PLANT, FATEPURA - 30 KL STP 

The Panchmahal District Milk Producers Union Limited, Fatepura, Panchmahal [Wastewater Treatment Plant – 20 KL
per day]

Groz Beckert Asia Private Limited, Chandigarh, Punjab [Sewage Treatment Plant – 50KL per day]

Gujarat Themis biosyn limited, Vapi, Gujarat [Sewage Treatment Plant – 60 KL per day]

Pre-fabricated ETP - STP



BALCO | VEDANTA GROUP
CLIENT NAME: BHARAT ALUMINUM COMPANY LIMITED ( BALCO )
LOCATION: KORBA, CHHATISGARH, INDIA
TOTAL WASTEWATER: 4000 CU.M/DAY
TOTAL CONVEYANCE LENGTH: 7 KM

PROJECT OVERVIEW
Collection and conveyance of wastewater separated from the Ash dyke and re-use the water at power plant.



TRIVENI ENGINEERS
CLIENT NAME: TRIVENI ENGINEERS ( TEIL )
LOCATION: PALI, RAJASTHAN, INDIA
TOTAL WASTEWATER: 1300 CU.M/DAY
TOTAL CONVEYANCE LENGTH: 10.50 KM

PROJECT OVERVIEW
Collection and conveyance of treated water from the CETP and re-use the water to the industrial members.



SOLID WASTE MANAGEMENT : GIDC (LODHIKA) INDUSTRIAL ASSOCIATION
SOLID WASTE GENERATION: 26.8 MT/DAY

PROVIDED SERVICES
Preparation of Detailed Project Report.

BRIEF DESCRIPTION OF THE PROJECT
For a collection of solid waste from the source, modern
transport vehicles have been proposed for waste
collection, volume reduction, and transportation.

The design has also been developed for waste to
compost plants. For design due consideration has
been given to the basis of compost plant design,
curing shed, compost drying area, sizing and
refinement tower, packing and baggage area, finished
product go-down, control room, administrative
building, roads and other facilities, water supply and
sprinkling system, electric power, weighbridge, green
belt, and garden area, compost rejects, etc The cost
estimates are prepared and area requirement worked
out.



CONVEYANCE OF TREATED EFFLUENT TO DEEP-SEA DISPOSAL OF JETPUR
DYING AND PRINTING ASSOCIATION AT JETPUR

CLIENT'S NAME :: JETPUR DYING AND PRINTING ASSOCIATION
APPROVED BY GOVT. AUTHORITY:: GPCB & GWIL
TYPES OF INDUSTRIES :: TEXTILE INDUSTRIES

PROVIDED SERVICES
Detailed Project Report.
Pipeline Alignment Selection.
Topographical & Codastral Survey.
Longitudinal Section Drawing.
Selection Criteria of MOC.
Design & Engineering of Civil.
The pipeline, Electro-Mechanical, PLC & SCADA.
Bill of Quantity & Estimate.
Operation & Maintenance Contract.
Co-ordination with Marine Works.
Project Coordination with Various Government
Department and their Consultant for Project Approval.

FLOW :: 80 MLD
TOTAL PROJECT COST :: 700 CR. INR.
YEAR :: 2020

TREATMENT UNITS
133 km On-shore & 12 km off-shore pipeline.
Common Stamp for Collection of Treated Effluent
from 3 nos. of CETP.
Head Works with Arrangement of Sump, Pump
House, Switch Board, Service Building, and
Infrastructure Facilities.
List of Crossing and its Permissions.
Thrust Blocks & Anchor Blocks.



CETP BOD mg/l COD mg/l SS mg/l DS mg/l

JETPUR 100 250 100 3000

MONPAR DERDI 100 250 100 3000

BHAT GAM 30 100 50 >5000

CONVEYANCE OF
TREATED EFFLUENT
TO DEEP-SEA
DISPOSAL OF JETPUR
DYING AND PRINTING
ASSOCIATION AT
JETPUR

TREATED EFFLUENT FROM 3 NOS. OF
CETP



CONVEYANCE OF TREATED EFFLUENT TO DEEP-SEA DISPOSAL
OF JETPUR DYING AND PRINTING ASSOCIATION AT JETPUR



STP 66 MLD FOR MSK ENGINEERING LIMITED FOR
VADODARA MUNICIPAL CORPORATION AT VADODARA

PROVIDED SERVICES
Design
Detailed engineering
Assistance in Construction Supervision and Erection
Commissioning
Operation & Maintanance For 5 years

TREATMENT UNITS

Collection Sump
Screen Channel
Grit Chamber
Primary Clarifier
Biological Activated Sludge Process
Chlorination
Anaerobic Digester with Gas mixing for Sludge
Digestion
Sludge Dewatering through Sludge drying Beds

Raw Effluent Parameters

pH 8

Suspended Solids 500 mg/l

BOD 200 mg/l

COD 600 mg/l

Treated Effluent Parameters

pH 8

Suspended Solids 10 mg/l

BOD 10 mg/l

COD 50 mg/l



STP 66 MLD FOR MSK ENGINEERING LIMITED FOR VADODARA
MUNICIPAL CORPORATION AT VADODARA

SEWAGE TREATMENT PLANT



STP 30 MLD FOR MSK ENGINEERING LIMITED FOR JAIPUR DEVELOPMENT
AUTHORITY AT GAJADHARPURA | RAJASTHAN

PROVIDED SERVICES
Design
Detailed engineering
Assistance in Construction Supervision and Erection
Commissioning
Operation & Maintenance For 5 years.

TREATMENT UNITS

Screen Channel
Grit Chamber
Primary Clarifier
Biological Activated Sludge Process
Anaerobic Digester with pump mixing for Sludge
Digestion
Sludge Dewatering through Belt press filter entire
Operation with SCADA

Raw Effluent Parameters

pH 8

Suspended Solids 400 mg/l

BOD 350 mg/l

COD 800 mg/l

Treated Effluent Parameters

pH 8

Suspended Solids 20 mg/l

BOD 30 mg/l

COD 150 mg/l

TOTAL PROJECT COST – RS. 280 MILLION 



STP 30 MLD FOR MSK ENGINEERING LIMITED FOR JAIPUR
DEVELOPMENT AUTHORITY AT GAJADHARPURA | RAJASTHAN

SEWAGE TREATMENT PLANT



CETP 30 MLD FOR JETPUR DYING AND PRINTING ASSOCIATION

PROVIDED SERVICES
Design
Detailed engineering
Assistance in Construction Supervision and Erection
Commissioning

TREATMENT UNITS

Screen Channel
Grit Chamber
Equalization Tanks
Physico Chemical Treatment
Biological Activated Sludge Process
Sludge Dewatering Through Filter Press
Entire Operation With SCADA

Raw Effluent Parameters

pH 10

Suspended Solids 1000 mg/l

COD 500 mg/l

Color 300 pt.co.Units

Treated Effluent Parameters

pH 8

Suspended Solids 100 mg/l

COD 100 mg/l

Color < 50 pt.co.Units

TOTAL PROJECT COST:: RS. 440 MILLIONS.
COMPLETION YEAR :: 2015



CETP 30 MLD FOR JETPUR DYING AND PRINTING ASSOCIATION
COMMON EFFLUENT TREATMENT PLANT



PANCHAMRUT DAIRY | GODHRA

PROVIDED SERVICES
Design
Detailed engineering
Tender Preparation
Supply of Electromechanical Equipments
Erection
Testing
Commissioning of Effluent Treatment Plant with
Operation & Maintenance for period of 24 Months.

TREATMENT UNITS

Travelling Bridge type Oil Skimmer
Physico Chemical Treatment
Biological Treatment
Polishing Treatment

Raw Effluent Parameters

BOD 2000 mg/l

O&G 500 mg/l

COD 4500 mg/l

Treated Effluent Parameters

BOD 30 mg/l

O&G 10 mg/l

COD 100 mg/l

TYPES OF PRODUCT :: MILK PROCESSING AND DAIRY PRODUCTS
FLOW :: 2000 CU.M/DAY.
TOTAL PROJECT COST :: RS. 50 MILLION
TOTAL SUPPLY COST :: RS. 25 MILLION



PANCHAMRUT DAIRY | GODHRA
EFFLUENT TREATMENT PLANT



PANCHAMRUT DAIRY | TADWA

PROVIDED SERVICES
Design
Detailed engineering
Tender Preparation
Supply of Electromechanical Equipments
Erection
Testing
Commissioning of Effluent Treatment Plant with
Operation & Maintenance for period of 24 Months.

TREATMENT UNITS

Travelling Bridge type Oil Skimmer
Physico Chemical Treatment
Biological Treatment
Polishing Treatment

Raw Effluent Parameters

BOD 800 mg/l

O&G 100 mg/l

COD 2500 mg/l

Treated Effluent Parameters

BOD 30 mg/l

O&G 10 mg/l

COD 100 mg/l

TYPES OF PRODUCT :: MILK PROCESSING AND DAIRY PRODUCTS
FLOW ::  200 CU.M/DAY.
TOTAL PROJECT COST :: RS. 20 MILLION
TOTAL SUPPLY COST ::  RS. 12 MILLION



PANCHAMRUT DAIRY | TADWA
EFFLUENT TREATMENT PLANT



JRS PHARMA MICROWAX LIMITED

PROVIDED SERVICES
Design
Detailed engineering
Tender Preparation
Supply of Electromechanical Equipments
Erection
Testing
Commissioning of Effluent Treatment Plants.

TREATMENT UNITS

Equalization Tank
Physico Chemical Treatment
Biological Treatment
Polishing Treatment

Raw Effluent Parameters

BOD 800 mg/l

Ammonical Nitrogen 200 mg/l

COD 2500 mg/l

Treated Effluent Parameters

BOD 30 mg/l

Ammonical Nitrogen 20 mg/l

COD 100 mg/l

TYPES OF PRODUCT :: CRYSTALLINE MICRO CELLULOSE POWDER
FLOW :: 600 CU.M/DAY.
TOTAL PROJECT COST :: RS. 30 MILLION
TOTAL SUPPLY COST :: RS. 13.2 MILLION



JRS PHARMA MICROWAX LIMITED
EFFLUENT TREATMENT PLANT



BANAS DAIRY | BANASKATHA DISTRICT CO-OPERATED MILK PRODUCERS
UNION LIMITED

PROVIDED SERVICES
Design
Detailed engineering
Tender Preparation
Supply of Electromechanical Equipments
Erection
Testing
Commissioning of Effluent Treatment Plants.

TREATMENT UNITS

Equalization Tank
Physico Chemical Treatment
Biological Treatment
Polishing Treatment

Raw Effluent Parameters

BOD 2000 mg/l

O&G 300 mg/l

COD 4500 mg/l

Treated Effluent Parameters

BOD 3 mg/l

O&G Nil

COD 20 mg/l

TYPES OF PRODUCT: MILK PROCESSING AND DAIRY PRODUCTS
FLOW :: 3500 CU.M/DAY.
TOTAL PROJECT COST :: RS. 50 MILLION [2011]
FIRST OF ITS KIND PLANT IN INDIA FOR DIGESTING PRIMARY AND
SECONDARY SLUDGE FOR DAIRY WASTE WITH ANAEROBIC SLUDGE
DIGESTER WITH GAS MIXING



BANAS DAIRY | BANASKATHA DISTRICT CO-OPERATED MILK
PRODUCERS UNION LIMITED

EFFLUENT TREATMENT PLANT



AMAR DAIRY | AMRELI - GUJARAT

PROVIDED SERVICES
Design
Detailed engineering
Tender Preparation
Supply of Electromechanical Equipments
Erection
Testing
Commissioning of Effluent Treatment Plants.

TREATMENT UNITS

Equalization Tank
Physico Chemical Treatment
Biological Treatment

Raw Effluent Parameters

BOD 1200  mg/l

O&G 200 mg/l

COD 3000 mg/l

Treated Effluent Parameters

BOD 30 mg/l

O&G 10 mg/l

COD 100 mg/l

TYPES OF PRODUCT : : MILK PROCESSING AND DAIRY PRODUCTS
FLOW : : 650 CU.M/DAY.
TOTAL PROJECT COST :: RS. 30 MILLION [2013]
TOTAL SUPPLY COST :: RS. 13 MILLION 



AMAR DAIRY | AMRELI - GUJARAT
EFFLUENT TREATMENT PLANT